STTIOS HIF[]))

Steelfleb
JOONG CHENN INDUSTRY CO., LTD.

Sales Office:

3F28, No.5, Shin-Yi Rd., Sec. 5, Taipei, Taiwan 110 R.O.C.
Tel: 886-2-27209980

Fax:886-2-27229750

www.steelflexfithess.com

MSM.1 OWNER'S MANUAL




MSM ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

iini(e)

(A1)HEX BOLT 1/2"x3-3/4"L PARTIAL THREAD QTY .4

O
AR

(A2)HEX BOLT 3/8"x3"L PARTIAL THREAD QTY.2

LL 11

(A3)ROUND ALLEN HEAD M12x30L PARTIAL THREAD QTY.2

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

MSM.1-082013 /’) 1.1
Strtececlfie Page



MSM ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(BINYLON LOCKNUT 1/2" QTY.4  (C1)1/2"(1.D.)FLAT WASHER @25 QTY.4

1 '

(B2)NYLON LOCK NUT 3/8" QTY.2

N

4 \
A /

SN

(C2)1/2"(1.D.)FLAT WASHER @34 QTY.4

(B3)NYLON LOCK NUT M12 QTY.8

(C3)M12(1.D.)FLAT WASHER @25 QTY.10

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

MSM.1-082013 /’) 1.2
Strtececlfie Page



MSM ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D1.810X20X19.5L STEEL BUSHING(8530-015)------------ [4PCS]
D2.@50 END CAP(9211-020)---wrerermmememememmmmemememememeenne [2PCS]
D3.@50 END CAP(9211-074)-wrwrermmemememememmmemememememeemnee [6PCS]
D4.376 END CAP(9211-076)-wrwrmrmemmmememmememmememmememeemeee [2PCS]
D5.58X116 END CAP(9211-189)-<--rwremmrmemememememmememememeee [2PCS]
D6.RUBBER DOUNT (9212-006)---rnrmrmemememememmmememememeee [20PCS]
D8.32-1/2"X19T RUBBER DOUNT (9310-012)------rernrmen- [4PCS]
D9.@90X10T RUBBER DOUNT (9310-016)----wrmrmememememee- [10PCS]
D10.90X0.6T300L PROTECTOR STRIP(9440-202)----------- [1PCS]
D11.1970MM BELT(FMSMA)-wrermmemememememmmememememememememes [2PCS]
D13.2117 PULLEY(9213-010F)---mrmemmememmememmememmememeemeee [2PCS]
D14.8955X10T RUBBER DOUNT(9310-106)--<--ncrmrcrmememee- [2PCS]
D1 D2 D3 D4
o ®
D5 D6 D8
@ ® S
D9 D10 D11

- 2
MSM.1-072017 Steclfle Page


puskin
螢光標示

puskin
螢光標示


MSM ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

C1[1PCS] D1 [LPCS] E1[1PCS]

F

F [LPCS]20MSM-F
G[1PCS]20MSM-G

H[1PCS]20MSM-H .

MSM.1-042021 /’)
Strtececlfie Page 3



puskin
螢光標示

puskin
螢光標示

puskin
螢光標示


MSM ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

P [2PCS]
O [6PCS] 8230-028
@65x450L
9 Co o H
\

250
S [2PCS] Q [2PCS]
8280-023 8313-135
@A25X2180L 95X6TX250L

- 4
MSM.1-082013 Steclfle Page



MSM ASSEMBLY INSTRUCTIONS

L'
Above shows STEP 1
assembled and completed

MSM.1-112015 ”) 5
Strtececlfie Page



MSM ASSEMBLY INSTRUCTIONS

Above shows STEP 2
assembled and completed

/

)
(e

9
o

)
(e

9
o

)
o

9
o

)
o

9
o

)
o

1999429948

MSM.1-112015 ”)
Strtececlfie Page 6



MSM ASSEMBLY INSTRUCTIONS

Above shows STEP 3
assembled and completed

1/2" WASHER @34 X3
1/2"X1-1/4"L HEX BOLT X3

1/2" WASHER @25
1/2"X1-1/4"L ROUND ALLEN HEAD
1/2" WASHER @25

1/2"X1-1/4"L HEX BOLT X3 f N
1/2" WASHER @34 X3

MSM.1-112015 /’) 7
Strtececlfie Page




MSM ASSEMBLY INSTRUCTIONS

Above shows STEP 4
assembled and completed

s
5 .
\\
\\ N
)
l AN J
\‘C R* { Y
R
C ‘ S
“ /\]:‘ﬁ 7
P N
D9
&
A D
S

*NEED TO LOOSEH BOTH ALLEN HEAD BOLT
IN ORDER TO REMOVE SHAFT

MSM.1-112015 Page 8
Steelf’eb 9




M ASSEMBLY INSTRUCTIONS

Above shows STEP 5
assembled and completed

Q)
{ J b
’ ,/,’
Ne S
h e
) -j:\
5)
7 >

Ll - D
. s
Vf‘\\\\ )
)
<
D9 ) D
~<
// )
@ e C /J )
N ’ N
DGy r
=\ [ §
> ) u
=
v
pS

*NEED TO LOOSEH BOTH ALLEN HEAD BOLT
IN ORDER TO REMOVE SHAFT

MSM.1-112015 /’) i
Strtececlfie Page 8




MSM ASSEMBLY INSTRUCTIONS

Above shows STEP 6
assembled and completed

R -
\Y
WS
R
A7
(((l (
\
Q

MSM.1-112015 /’) 9
Strtececlfie Page



MSM ASSEMBLY INSTRUCTIONS

Cable to constitute illustration

Put the cable through D14 D11
the rubber dount (D14) \ﬂé \
first and then connect to A .
the weight plates < b d 5/16"X1/2"L SCREW X3
P Sy
D 0
N—r
Figure 1
e
S\\;- & /‘f‘(j
il
f/\@
e
(“p
yDll
rg @
»(’\p
cax2 y
(@ N
7 A3X2
it
( ~

. ]
ﬁ) ° ©

Above shows STEP 7
assembled and completed

MSM.1-112015 /’) 9.1
Strtececlfie Page



	MSM-P00
	MSM-P01-01
	MSM-P01-02
	MSM-P02
	MSM-P03
	MSM-P04
	MSM-P05
	MSM-P06
	MSM-P07
	MSM-P08
	MSM-P08-01
	MSM-P09
	MSM-P09-01

